‘ Agroparts www.HARDI-INTERNATIONAL .com

PUMP - 463/1000 RPM W/MOUNTING

A310-HIN, 01:12:11
Date 02.07.2013 12:50

ﬁ/43099200 x 6

(5
* i
@ 33511600 x 6 75078900 =2 7§)
173901
72043600 x 10
g( 72043700 x 2 430438
330072 x12 1701 83\

*72043700

*330072

. 2 ) 210243
43099200 P

@ _—334321: PUR —
& 242153 EPDM 9o
@ 2422167 VITON 14010400
241404
111622 - 5.5mm
111645.- 6.5mm (H.C.)

*72043600

210232

147662
151002

147706 - 6.5mm (H.C.)
147664
450996
280011
210232
161745
> T_147663 - 5.5mm

147707 - 6.5mm (H.C.)

COMPLETE ASSEMBLIES
WHOLEGOODS ITEMS

COMPLETE PUMPS

821585 - 463/5.5 W/THROUGH SHAFT (1000 RPM)

821650 - 463/6.5 (1000 RPM H.C. OFFSET PORTS) A3 1 0
82166400 - 463/6.5 (1000 RPM H.C. INLINE PORTS)




PUMP - 463/1000 RPM W/MOUNTING

Agroparts: wvw.HARDI-INTERNATIONAL .com

A310-HIN, 01:12:11
Date

02.07.2013

12:50

parts-n° Oiﬁif description
111183 1|PUMP CASTING 460-463 (PAINTED)
111547 1|PUMP CASTING 460-463-2' (PAINT)
111622 1| CONNECTING ROD 463/5.5MM
111638 1|VALVE COVER 463 HC+1000 VERS.
111645 1| CONNECTING ROD 463/6.5MM
147662 1|CRANK SHAFT F.363/463-5.5MM
147663 1| CRANK SHAFT 363/463-5.5 THROUG
147664 1| COUNTERBALANCE 363/463 WEIGHT
147706 1| CRANK SHAFT F.363/463-6.5MM
147707 1| CRANK SHAFT 363/463-6.5 THROUG
161012 1|DIAPHRAGM BACKING DISC F. 463
161175 1|DIAPHRAGM DISC F. 463 PUMP
161745 1|METAL SPACER F.363/463
170183 1|LIFT STRAP F.PUMP 360/361/462
173901 1|LIFT STRAP F.PUMP 463
210221 1|BEARING BALL 6407
210232 1|BEARING BALL 6310
210243 1|SEAL OIL 35 X 47 X 7
241404 1| DOWTYSEALL/4"
242153 1|0-RING D26X4 EPDM
242216 1|0O-RING VITON F/1202/1302/462
280011 1| GREASE-NIPPLE 1/8' H,TR
330072 ¥{0O-RING ‘D53 .5/D45 .5X4
334321 1|O-RING POLY. 34.0x26.0x%x4"0
390844 1| COUNTERBALANCE 363/463 POM
420917 1|BOLT HEX 8.8 RAW M8X12 FT
421083 1|BOLT HEX 8.8 DEL.M10X65
430286 1|BOLT HEX #8.8 DEL M12X30 FT
430323 1|BOLT HEX 8.8 DEL M12X60
430438 1|BOLT HEX 8.8 DEL M12X65
450996 2| BOLT ALLEN M8X35 DIN 912 RAW
460703 1 [NUTwHEX M12X1.75 LOCK
614628 1|FOOT FOR PUMP460-463 PAINTED
821585 1|PUMP 463/5.5 THRGH SHAFT 1000R
821650 1|PUMP 463/6.5/1000 OFFSET PORTS
14010400 1|PLUG 1/4" BSP
33511600 1|DIAPHRAGM F. 463 PUMP POLY.'06
43099200 1|BOLT HEX SS M12 X 30 DIN933 A4
72043600 1|VALVE FOR 462/463
72043700 1|VALVE FOR 462/463 W.VENT HOLE
75073900 1|PUMP KIT 463 "06"
82166400 1|PUMP 463/6.5 2"SUC 1000RPM




